Bana, WIN

SROZ3455-000%

CLSTOER CO'J'.J

- — — ——— — SCO7I6-25
Q052 -1
1 1 F
(. i - £
1 i t | ¢ { L /.
- Y - i L‘ g
i : ; o . viEw B-8
! J\ ; ;
I i
7 | s y—— 4 ci0as343 -0277
i - 1= |
[mr—— — I — AM G OF SFRAY
, P b 2
@ , - L] - — AT IND AING i
: : : ; —:é
:—-l ; ; ~CF SPRAY BLICK
A lf 'El 4] TAND MOTCR COVER
\ it
. * B ¥
= a T-—FRACNT EDGE
Y li ’ CF MCOTCR COVER
E_‘ i it A1 I VIEW A~
s |E‘1*C:L‘\-g T BURN W2 O =OLE
N [ FCR ATTONG CLEARANCE
2
- REMOVE CROSS-HATCHED AREA TO 3 Aw;z -

MouNT SFRA\“ ON F 9" MACHINE,

YR BOTH SIDES

1 1
V@ \ _
009786 -SC004T-S8T

7 (OCATE SPRAY 2LOCK IN THIS SOSITION OF MACHINE
WHEN MOUNTING ON A 127 MACHINE L2 si/2:2)  Hxt x a7 —=
A MOUNT SPQAY THAT € OF CENTER SERAY IS ALL WELDS 70,000 RSL T.S.
PAaRALLEL WITH TCPR Z0GE OF MOTOR COVER p o~
AND MOUNT KEY 0082034 T-C166 &3 IHOWN | 2O MACHINES.
AND MOVE KEY QQSC0247-{537 TC AatM ¢ CF e ot —_—— JOY MANUFACTURING CO. SPCAVS WATER HEAD . CUTTER
SERA Y AT ENGRING | Eﬁ?ﬁ?_ﬂf{:&- &M‘:.u.mnuni -::!t;;;w : (END F?!NGS} -
egmniefurhuddrohpuiedal 3 e e e rvegy Emwmmwm'm = —— {am e ane T . T i
T o e e B [sn025455-0009

[ e Hrr——




EIERDOO6 BILL OF MATERIAL DATE 06/16/93  PAGE 1
kkAkkAkkx G L O R A L C OMPONEN-NT Abkskesksktn
B/M NUMBER  DESCRIPTION INCHES REFERENCE DATE
00720290 0002 SPRAYS, HEAD, CUTTER SK025455 0008 01
FDE1451 06/01/93
0TY PART NUMBER DESCRIPTION BEFT NO
2 00570996 0073 GUARD
2 00900716 0026 ADAPTER, 3/8 NPTF X 1/4 MPT
4 00900947 0166 XKBY, 1/2 X 1/2 X 2
2 00900947 1589 KEY, 1 X 1 X 4-1/2
2 00901052 0001 ELBOW, STREET, 90 X 1/4 NPTF X 1/4 NPTF
2 01046348 0277 BLOCK, SPRAY

Sxkkkkkkxkkkkkkkxkx END OF BM PRINT ®ixirsssriisdkxdk



M
HIVC HS|

TIGHTENING SEGLIENCE

REFERENCE =

PULLER BOLTS~- 92511

LOCKING SCREWS - 92520(-{121(12 X 35 METRIC)
3-1339(I6 X160 METRIC)

PULLOUT THREADS ARE LOCATED WNDER THE TPRE.(S)
CADMIUM PLATED LOCKING STREWS ONLY

HEX [RIVE SOCKET 9253:3:—-:0 (c MM) (Ve DRNE)

.. QE. N AND SLIGHTLY Qll.-SHAFT, HUB ECRE AND LCCKING
ASSY. ALWAYS CQIL THREADS AND UNDER HEADS OF CAF SCRS.

2. SUIF LOCKING ASSY, AND HUE CNTC THE SHAFT AND BRING
THEM TC CESRED FOSITION. |

3. TIGHTEN LOCKING SCREWS EVENLY AND IN SZVERAL STAGES
FOLLOWING DIAMETRICALLY OFPOSITE SEQUENCET AS SHOWMN.
STAGE | TIGHTEN 8Y HAND UNTILL.A SUGHT CONTACT IS

ESTAE_ISHED. MAKE FINAL AUIGNMENT 2 ADJUSTMENT]

STAGE 2 TIGHTEN SCREWS TO AFSROX % THE SFECIFIED
T TIGHTEMING TORQUE USING TCRQUE WRENCH.
STAGE3 TIGHTEN SCREWS TO FULL TIGHTENING TORGLE
- USING TORQUE WFEMCH.
STAGE 4 CHECK AND MAKE SURE THAT NO QCFEW WILL
TUBN ANY MCRE By AFFLYING. SPECIFIED TORCLE.
4, ALLOW ASSEMELY TO STAND 5 TC | HOUR.

5. RE-CHECK TIGHTENING TORGUE. FOLLOWING THE SAME
SEQUENCE. ASSEMELY IS COMFLETED -WHEN NO SCREW CAN
BE TURNED ANY MORE BY THE TIGHTENING TORGUE.

. .
g =t
T

o~

JOY MANUFACTURING <3 ENS"AL_..ATK‘JN OF. RINGFELER

;a. oM S gmt b0 - ] {mﬁsc

R o T L.C‘Gﬂ-iHG AS:%&Y
Y ] ——— s — Sr\'.';dﬁlt"
T — : mme e

. S g g Moy,



£ | ¥ | 5

{ +

WELDOING STANDART
1S 180 METHOD A

PRCJECTION R N
THIRD ANGLE 5’ ‘&:M_J

PMS10750

015656 74~-0060 W @

(DO NOT WELD TO
CORE BREAKER )

DO NOT WELD
TO INSIDE

% @ CORE BREAKER AND PART # 01069600-0345 TO BE REMOVED BEFORE
STRESS RELIEF TAKES PLACE AND REMOUNTED AFTER STRESS RELIEF

“@ WELDING I3 TO BE DONE AFTER MACHINING.

% LOCATE AND WELD BRACKETS AND SHEAR BLOCKS
IN PLACE USING CORE BREAKER AS JIG BEFORE

STRESS RELIEVING AND MACHINING.
A WELD MUST 8201 TIGHT.
UNSPECIFIED WELDS -70.000 MIN, TS,

WELD-80,000 MINL TS

FINiSe SYMECLLS £R — e 2 BLANT
g et v 1
imieAGt 3 iwcend . - FOIMiLRQ] F ko ¢ BESEN ol e . . .
_{wc&& 3 SEICRINT N 2 Imces £ cEseRP c;r:__4 R LACATION FF?ANKLJ N ; [}
8 jnd 1 ] PREC/SION RULSK] 71 jzs | 8B | 32 | LOMEIN Mamm€ | oy ep e TITLE - I
%8 N3 T L3 | FING PO ISH G ;250 | kG [ £.3 ; ROUGH MaCHINE  app v He s
iE PN DA ] COMMON #o.’,nsﬁ_‘w[g g0 [WA ] s TeEary Aglan GATE e CASt_ H EAD DF{JU M
37 Wl am e on caun. L aanl Kt 2% L Ex mEaNY ROUTH L osiiak TO L — + o
TR TATT 1§ | 530 TH wacring : : =l L REPLECES . T Fahuny "
- | e 1 N LG A55: 14CM
LN S Thd AR 0 o D ONTILEHT 13, TO0 oS Y4 LGS FH H H —_—
: N F S o s saear oty g ne A nows. (VB 3446 ] - 2005
WAL TO GGA [MTEREST [ 1IN et
5 I n




QU205 =
Ou LEVEL
rﬂﬂ%@l&Oﬁ-Gi@

SO303 -t RELIEF SHOLLD 8E LOCATED
AT TOP OF GEAR CASE

SNOU SPECFED ON BM USE FOR ASSEMALY
A STARE TO OOk

4

SH2461 FOR INSTALLATION OF LOCKING
SEE TOCH. LIST FOR TRESE PAFAS
NOT PERMATEY OFAR 108970294

SEE SH 24122 FOR TORQUE SPECS.

g g{i 1566302 OR 1S66382 -1+ TO INSTALL, LOCK RINGS

990(-)-“%00 GOYGIS2 4- Q007 e QO 3 -

ICEGL - 408

04

\ 302434
9002431

02109 - 362

m““},a ma;d Wf}‘#&ﬂ“ o -’
5—‘5’85‘&5‘:“? W0660-263—/// B398 1.0)
(B «T-411D) F-902109 -300

106314128
/**GGQ&.SQ-T

1246~ 0874 GOSBESS-0339
069145 -3 78 0080598 7 0003
O -258 B e5a6- 0306
R RaRis)) @ 6-03
e QOG0 2 24 - DICH
— U $ VS A
: —~0222a 134

{e2«

- a0
NN
CARRIER 00534 461-2005 335*-3646 ;*;d
" SEAL ==
QLAGELS-5440
(waxap} SHAF T
REF. SEC, Mv-A
UEED FRIOR &
W /5% ~223
b%%%ﬁﬁsz :’8%?35%:-@54 9K0660-233
SECTION A-A IC60531-225 Qééﬁ (eiz;g;%)#
soglgraas éa&a 246-33
G310 -
-' 069528-301 REF 1069188 515
A2
' Y909 - 30 D =t-12)
¢y FEF. S0R224-73
L| ) 5 iy
F.
: ‘§ - 280281 y
() & ICEOIL0 -31
\'J ‘ OI0E9I46 0Q60 %
\ ADC2224 - Ti-
(63528301 R
SHIM PACK RANGE: |
O TO 129 \
SEE N AN '
KEYWAYSIN CUTTER HEAD SHAFT 0069528-301) AFE TO 1323231 408
HE LINED UP WITH 2 KEYWAYS IN DRIVE FING OSE5005-300 -+ oo
IF SPLINES DO NOT PERMIT EXACT LINEUP OF REYWAYS 010885150174 —em
gg;mgs wvgﬂ%s rmai% BACK, “&% lg, FACING ]
VE RING- LH CLOCKW H AING 4 ~38
COUNTERCLOCAWISE. MAX, MISMATCH IN KEYWAYS TO 8t ‘9(03%3 Z LV.:Y)
+ USE “JOY" 01565260-0000 FOR BONDING. %mmjé? A
SHIM TO OBTAIN 090 -01 (3B «17 'D"»_\
L ] 0 - 016 HEVEL BACKLASH SOSE00- 448
B MOTOR SEAL MAY BE PURCHASHED COMPLETE
AS  00703500- 3357 03060201 2 s 0 o

E{%ﬁﬁ/wma-;
IGB84831-55 802301 - 1004,

(2 1BaD)
ASSEMBLY -
i HraLs * 3069762- 38
X AN BE RURCHASED  @367009-14 069 702- 95

@'SEE SKO21855-O000FORCAT SEAL INSTALLATION SEPARATELY:

06376231 GEAR RET:
106924123 HUB (REF)

SHOGEO 23
; (8 3100
G0ERG25 - 03R2
QICEI528 - 2424
JOB3G ~3U2
HOBITEZ - 0047
9302284
9602381
FOa584- 85
D890 -

——=QSQTS2A- 0027

l 838232 cosceseozas- — 8
43148 -5 Q069 aB-D00G -

LM

431187  0BI0ES9-036]
S—CE 8-20
- e GIOEEO-2A B VE X 43100
:?{}30%‘ iS5 TT-5
33030 &1
Wia24 -4 KegH-60a
Oeee 8%
QOPT24 - 73
2 X B
OO0 -8 OERAH-A85
4
KEQT02 -96
SO3A52-1300
905361~ 363
SO0GT0-E6 (exli2x 2)
06952789
e3an-32 3 NI IE
15850048 ~30)
A5655T1-7

S22 30004
(21115415}

1565005-a~

filciacoat:
TP R THE PP O W S AT
g, &

DTN, i 1T BT U AR T 2,00, P,

277

92531160 OMPLETE  ASSY)
®  TICRQUE TOQ0LBS.

ICENAC -A03

EE24-520

605 8

TORGUE 905 ORY
AR

FICEE0 -259 (M8~ 6144 10)
HHOBEC-266 (18*810)

106963215

Ry
i . %~
R
e GOCB06 -399
HOBI4A5-377

330-a7g (e

JO¥ MARUFACTURMING CO.

VLMY LCRPiS Sl PERCAYY SEADW

CUTTER HEAD GEAR CASE

e, ... T
AL

e

P T o R oy Y AT+ M |

ry

Mm@vxgmiamssi

i
1

— T T 05348540055

k*h“h o




ETERDOCS BILL OF MATERIAL DATE 03/04/9¢ PAGE 001
B/M NUMBER  DESCRIPTION INCHES REFERENCE DATE
00534854 0055 CASE, GEAR, CUTTER SK024611 0000 01
00534461 2005 02
00534854 0056 01
FDEBOS5L 09/12/95
FDESA53 017/17/96
FDE9531 02/14/986
QTY G/P PART NUMBER  DESCRIPTION REF NO  QTY G/P DPART NUMBER DESCRIPTION REF NO TY G
a 00043118 0007 SHIM 2 GO910660 0248 O-RING 19 01069531 0408 SHINM LoD
4 00043118 0020 SHIM 2 00910660 0258 O-RING 8 01068531 0405 SHIM, ROUND
2 00507521 0027 COVER . 2 00910660 0255 O-RING 4 01069531 0410 SHIM poimo
1 00534461 2005 CASE, HEAD, DRUM 2 60910660 0263 O-RING 5 01069531 0526 SHIM sorm
& COB0S023 0000 WIRE, 16 GA. (.0625) 2 00910660 0266 O-RING 5 01069531 0537 SHIM' oo
12 00900012 0045 SCREW, CAP, GR, ©, 5/8-11 X 1-3/4 2 00910660 0386 O-RING 6 01065531 0555 SHIM BOUND
12 00900056 0025 SCREW, CAP, GR. 5., 5/8-11 X 1-1/4 2 £0913131 0013 SEAL, DUC-CONE, FLOATING 8 01063531 0530 SHIM ROUND
12 00500302 D064 WASHER, LOCK, 5/8 2 00913131 0018 SEAL, DUC-CONE, FLOATING 6 01069531 0531 SHIM Rovmm
2 00900006 0359 BEARING, ROLLER, SPHERICAL 2 00925311 0160 RING, LOCK, ASSEMBLED, METRIC, 160 X 210 6 01069531 0664 SHIM. ROUND
4 00300306 0448 BEARING, ASSEMBLED, TAPERED 2 00550023 0002 BEARING, CONE, TAPERED 4 01065531 0605 SHIM ROUND
8 00900970 0166 KEY, 3/2 X 1/2 X 2 2 0950110 0002 SEARING, CONE, TAPERED 4 01069531 0606 SHIM, ROUND
4 00901205 0110 PLUG, S5Q. ED., MAG., 1 NPTF 5 00950201 0001 BEARING, CONE, TAPERED 2 01069566 0306 SPACER, SPECIAL
2 00001246 0053 SEAL, LIP 2 00950238 0001 BEARING, CONE, TAPERED 2 01069625 0382 TUBE -
5 00501246 0404 SEAL, LIP 4 00550243 0001 BEARING, CONE, TAPERED 2 01069632 0015 WASHER, PLATE
2 00901246 0413 SEAL, LIP 2 00950244 0001 BEARING, CONE, TAPERED 2 01069701 0077 GEAR, SPUR. 4Dp
2 00901246 0574 SEAL, LIP 2 009503062 0001 BEARING, CONE, TAPERED, METRIC 2 01069701 0078 GEAR. SPUR. 4DD
2 00501924 0004 PLUG, HEX SOC., 3/8 NBTF 2 00960023 0001 BEARING, CUE, TAPERED 5 01065702 0054 GEAR. SpUN. tob
2 00901224 05007 PLUG, HEX SOC., 1 NETF 2 00960110 0001 BEARING, CUF, TAPERED 2 01065702 0095 GEAR. SPUR| on
4 00801924 0006 PLUG, HEX SOC., 1-1/4 NPTF 2 00960201 0001 BEARING, CUP., TAPERED 8 01069702 0086 GEAR. SPUR. ibb
2 00502109 0300 RING, RETAINING 2 00560238 0001 BEARING, CUR, TAPERED 2 01069762 0047 GEAR, BEVEL, STR
2 00602109 0362 RING, RETAINING 4 00960243 0001 BEARING, CUP., TAPERED 2 01565671 0007 CARRIER. omar ' CCF
24 06902224 0038 SCREW, CAP, 3/8-16 X 5/8 2 00960244 0003 BEARING, CUF, TAPERED 2 01565717 0005 GASKED .
16 00502224 0071 SCREW, CAP, 3/8-16 X 1 2 00960302 0001 BEARING, CUP, TAPERED, METRIC 2 01565965 0004 CAGE, PLANET
52 00902224 0073 SCREW, CAP, 1/2-13 X 1 2 01069140 0314 CAP, BOLTED 5 01565908 0030 RING, LEruLTARY
28 00902234 0095 SCREW, CAP, 1/2-13 X 1-1/2 2 01069140 0323 CAP, BOLTED 5 03069140 2012 CAp. BorTae
12 00902224 0106 SCREW, CAP, 1/2-13 X 1-3/4 2 01069140 0403 CAP, BOLTED 3 03060722 DO3E Gk
16 00502224 0822 SCREW, CAP, 5/B-11 X 1-3/4 4 01065141 0028 CAP, PLUG
16 00502224 0854 SCREW, CAP, 3/4-10 X 1-3/4 2 01069145 0377 CARRIER, BEARING AR TRt e e an . ,
16 06502224 0872 SCREW, CAP, 3/4-10 X 6-1/2 2 01065145 0378 CARRIER, BEARING END OF BM PRINT #¥xwdauxtssxars
12 36902224 0925 SCREW, CAP, 1-8 X 2-1/4 2 01069145 0387 CARRIER, BEARING
6 00902301 1004 O-RING 2 01069145 0420 CARRIER, BEARING
2 60903103 0001 FITTING, RELIEF 2 01069145 0456 CARRIER, BEARING
16 00903452 1309 BEARING, ROLLER, CYLINDRICAL P 01069145 0435 CARRIER, BEARING
s 00904584 0085 PIN, DOWEL, 3/4 ¥ 2-1/2 2 01069145 0515 CARRIER, BEARING
3 0D965361 0312 RING, RETAINING 2 01069146 0008 CARRIER, SEAL
2 B0905%61 0334 RING, RETAINING 2 01069146 0010 CARRIER, SEAL
A 00505361 0353 RING, RETAINING 2 01059146 0060 CARRIER, SEAL
25 00505987 0003 SPRING, DIE P 01669367 5131 KREPER
12 O0GS0700% 0008 WIRE, LOCKING, 11,'!16 2 01069450 0007 BLUG, STRAIGHT
s 50907008 0005 WIRE, LOCKING, 7/8 2 01069515 0174 SEAL, SPECIAL
72 5090TC6S 5014 WIRE, LOCKING, 1-1/16 8 01065527 0085 SHAFT, SHOULDERED
2 CGS0TO0G CO18 WIRE, LOCKING, 1-1/2 1 01069528 0101 SHAFT, SPLINED
2 00510655 0243 O-RING 2 01065528 2124 SHAFT, SPLINED
z 00510659 0339 O-RING 5 G1069531 0223 SHIM, BOUND
2 00510659 0361 C-RING 6 01069531 0224 SHIM, ROUND
2 5G916660 0233 O-RING B 01069531 $225 SHIM, ROUND
2 00910640 0234 O-RING 24 01069531 0401 SHIM, ROUND
16 01069531 0402 SHIM, ROUND
8 0L06953) 0403 SHIM, ROUND
6 01069531 0404 SHIM, ROUND
€ 01069531 0405 SHIM, ROUND



-t 4 [y 3

] i
SKOZ25455-0C08 |

*

=

*

(B/a ka2

SECTION AR

SIOI0AE3AR 02T 3
CCe0ig2a-200T i

5 SeilM SFRAY SILCCK 7O GET FRCPER ANGLE.

ATYOAE_ACTS) \

: - \
ATYECAPLACID \

N——ICCO0IG2 4~CC03 ki

1oIC48348-C27ER

TYEAPLACTE) l '?

/L

] T j i
i - — o] P " g - QE q i “ T i i |
i | T 0Q90CSaT-GasC i Lo
L (3 4x3/4. X 4] ) __jCCi_fOCE.:CfOCOS = ErHCWN
. : FYRE(LRPLACED | ! COSTCe20 ~CCCa L=
i ; \
& H s i ] !‘ { i l
: 1CC200034~-0382 | t }
(=174 X 2-/4) | i
CCGCQI0 2 -CCIC ! { '. j
§ !
30204 - 0078 RES— 11 i H {
| | I
{ : [128M COT2025C - GOl
H i
i 3 - s ™ - i vt e SEFREA
; ; s TR
: R TR e mmea | OVIECHOLSGE NG leooays WATERFEAD.CUTTER
xu—- T.;. }mf ': : Jmmm ;: ;zﬁﬂa— :mm:mwn‘:.$m“"zi B
o S g | MY L. PATENNG [ THOPSINT [E0 < ime Sa Gt e oo ] S on o ety ot e e e | S 8 i’:.“}""——"' Y SHCE2453-CECE
Too et peace Deg e e i } ws i wmi] E‘: ::m:w-:emcﬁmm ATl Qe R e STy, { S Ziewom | S it
- a i 1 i G i Y ] €

H

} . -

&

t

A4



—

RDOOS

| S
tx]

He
*
-
*
*
Mt
*
A

A

1
=}
i~
Y
-3
1

o
txd
W

B/M NUMBER

19}
d
s}
s
b
N

00720290 0001

as
it}
>

OF MATERIAL

]
—

C

-t

O M P ON

INCEES

DATE 06/16/93

1
LA A AR R

. e, oo e, . b Wi, il . " ——

PART NUMBER

00570820 0003
00570820 000%
00800034 0388
00500302 CGO10
00900547 04590
00901924 0003
01046348 0276
C1046348 0278

-t
R DU P e e 1

ND OF

EHRARRARAA A A AR FHR

=]

B

DESCRIPTION
GUARD
GUARD
BOLT, 8.
WASHER, LOCK.
KEY, 3/4 X 3/4
PLUG, HEX S0C., 1
BLOCK, SPRAY
BLOCK, SPRaY

GR.

BY PRINT

L I T o I e R R L N 2



Sales Crder: 389716 Bill of Material 12/06/2002 Page 1

B/M Number Description Reference Date Sheet
00703444 ~-017¢ DRIVE PARTS, CUTTER JUMO0709-0088 G1
FOF4105 06/24/1987
Qry UoM Part Number Description Ref No
2 BA GG480224-0000 WASHER 10
4 BA 00800054-0371 BOLT, GR. ®&, 1-1/4-7 X 2-1/2 29
4 Ei 00806160-00G1L1 NUT, HEX, GR. 2, 1-1/4-7 30
24 EA 008009247-0036 KEY, 1/2 X 1/2 X 1-3/18 40
2 EA 009020395-0250 RING, RETAINING 50
2 BA 80902109-0275 RING, RETAINING, INTERNAL, AXIAL 60
B EA $0902224-0084 SCREW, CAP, 1/2-13 X 1-1/4 70
2 EA 00910659 ~0145% Q-RING 80
2 EA 03310659~0357 O-RING 90
2 BA Q09123700102 SPRING, RELLEVILLE 100
24 EA 00925441-3030 BOLT,HEX HD,CL 10.9,M36,80,BLACK OXIDE 110
B EA 01069367-2001 KEEPER 120
2 EA 01069398-~-0016 NUT, ROUND 130
2 ERh 010694520082 PLUG, SPRECIAL 140G
2 EA G1L069528-2174 SEA¥FT, SPLINED 150
2 EA GL565673-2374 PLATE {Cutter Head) 160
4 EA 03069610-0166 STUD 170

FhhE A A AR KA AR L AAR A R A A hdTdAw End of Bi1ill of Material FhAhdhkhkdd b kA bR A bk b ddh bk e d



[ELE] A ! B

I

F 1

5 ?

L3

JCMOQ709-0088

005710710168 REF

010691960066 REF

00571071-0207
REF.

CUTTER HEAD GEAR
|CASE

-

GloB2367- 2001

BEND DOWN OVER
MOTOR FLANGE |

I ———

1 z |
03069294-0079 REF. / BEND UP OVER
/ BOLT HEAD
\1 f
; /
E
||~ 00571071-0167 REF. A
:
i
§ 'y a .
& OOS0005 4037 i
: . 03069610-0168
A . : 0‘::3255‘;4&(-33030 Glraxal 00900I60-001!
g5 =3 { ) SECTION A —A
T AA] 00900847-0036
= iy (L7252 X1-3/16)

Q0691260066 REF

0571071-0208

REF,
CUTTER HEAD GEAR CASE 00912370-0102

CUTTER FRAME 3

~-0l068398-0016

00902224-0084

(t/2 X1-1/4 Q0480224-0000

CUTTER MOTOR

— 3 - pEeem 009106590357 —
s et meamsases 3/16X51/2
SIS B!
00902108-0275
I ) ] ?
T
01069452-0082
@ TORQUE TO 1200 FT-LBS DRY OR
720 FT-LBS LUBED 00910659-0145
* PACK END OF HOLLOW MOTOR SHAFT | (3/32 X 2-9/16 1.D.)
WITH GREASE TO LUBE PINION AND Lo /
] SHAFT SPLINES BEFORE INSTALLING bm - ~ - 009020850250 L
01069528-2174 SHAFT. INSTALL SHAFT ) - *moagsza 2174
WITH GROQVE TOWARD RETAINER PLATE. - CLUTCH
_ R FRAME - SE 5 - SEE SALES ORDER
B MOTOR SEAL MAY BE PURCHASED COMPLETE AS 00703500-9357 CUTTER FRAME - SEE 015656732374 SECTION B~
SALES ORDER
A TORQUE TO 475- 525 FT-L.BS DRY 00703444-0170 BM. ;
! EOROER 1 Foyrarc FINISH _SYMBQLS
. B FREE s J30e o] VOVIEGRGORE NC DRIVE, CUTTER
S :mﬁ;;?f.ﬁ?:m?mm " maraRaL J_ £1.2 FF‘E@MN"QW%F LJA5 | COMMON MAGHNE | ous piawinds ANG AL NFORMATION THEREN IS THE PAOPEATY GF " R EAR AT
“ K S, i | PEAT TR PATTERN NO LITHOPRINT 1ol vt [T i | oo ey e e v Elesee | ssmanso S s 23
AT I — - s no[] (Sl rembaos T e e | 29 e masmen ar s awriemaes, |1ics o ————— e —| JCMO0709-0088
vy ry Py c ) [ ¥ E] ' P i M i % ; L

|

!

| I : |



9O NSO

: J 1567074 -
! lBRICGE SPLIT
' f HTvpa eracEs)

Ian0a694140
st A HETAARED
[H42 « 152 - 8172

BRTEY Y

N \x\‘}m\‘\}l D

e

| y rr , 2y A AU A Ao
: g g NN i | s,

é AL A e NN
BOOREAGiE~— | LIS =

f e S TR
! _ e T Lﬁs:ﬂaﬂﬁ%mﬁua@"{ﬁé
‘: BOTGINSTE-C 2 =

|

505 2 R B e
R, =
i TR R I e
%}m‘@é R i i 1!.HJL 3
e = ! | |

! WHERE RS TALLING DRUMS AT AasSy Thang ;o
g ‘ -- | = [REF,
3 MARKS [MDICATED By 2 WELDED ON CRUNMS) —

MUST BE IN LINE. ; \ eoa00
a90097C -4l
EDRUMS RHALH. CENTER oruv X L"”’Jf-:gux A

[ 2 PEQUIRED

HINSERT HEY untu T #REFER T4 SALES ORDER, OTORQUE TO 400 FT LES DRY/240 LUBED.  BTORQUE TO 905 FT LBS DRY S45 LUBED

BOTTOAS ite HUD
% ALL WELDS TO SE 50,000 PSLMIN. TS BM 703440 -2i4
1

s A ,“}j,*"
—ndasgaaz .. e

G S S

e
e ’
S
—

SOOLBTO~n03
G2 2~

|2 srcumen

(L
pNo

& UG PULLEH HCLES TO PROTECT THREADS. gkl 38 il mimes 58 i e
T e e Nt SR

T T T GY MANUFACTURING COL F
ity o it 1B AT A IR NG L - BLAMT LECATICR b8 WDECATRRY i
combicliopel vl i A s el gt 1 e et % PRTYe

frri
T e e}

DRUM MOUNTING FARTS

| Tas it dmd Canteh | | wiyw SoA OGS e ||

prE Ty £ #9Y-) '

- DwvD)

weaa FALT  cossm el

VR Y T
0L F0 ARy

3l Pk caoe o & e e~
- - P a =
%ﬁa e e .{ rex Z?,a__c'Fm“ﬂ aq.si Fogaed FDCHjE{%DEﬂT?S! rwur-‘m ra - 'g :a’uur_m-m [, [ra— - JCM ?iO - 6 i-.




EIERDQOOS6 BILL OF MATERIAL DATE 09/23/95 PAGE 001

B/M NUMBER DESCRIPTION INCHES REFERENCE DATE
00703440 0214 MOUNTING, DRUM, CUTTER JCM00710 0061 0
(417 X ©/-3% WIDE) (INTEGRAL END CLUSTER) FCL0908 01/50/70
(LOCK SEGMENT DRUM ATTACHMENT) (12CM7) FCX0200 C1L/51/70
| FDC8376 05/08/92
FDE7798 07/25/95
OTY G/P PART NUMBER DESCRIPTION RET O
12 00900502 0112 SCREW, SET, 5/8-11 X 3/4
4 00900969 1140 XBY, 1-1/2 X 1-1/2 X 6-1/2
2 00900970 1109 XEY, 1-1/2 X 1-1/2 X 8
2 00900970 1111 KEY , 1 X 1 X 3
36 00902224 0932 SCREW, CAP, 1-8 X 3
4 01567074 0001 BAR
12 01567352 0005 SEGMENT, LOCKING

kkdkkkkhkkkkkkhkrkx* END OF BM PRINT ***xxhhkdkhkxkxkx%



USED ON ALy CYLINDERS
MARNUFACTURED  BEFORE:
1i-i QI

3 O-RING PORT (4 PLACES }

USED Ok ALL CYLINDERS
MANLFACTURED AFTER:

-4 =gl

VIEW A

MNOTES:
ALL SEALS N THIS CYLINDER ARE [
COMPAIELE  witH WATER-O -
EMULSION FIRE-RESISTANT FLUID g
ALl PARTS MASKED & MAY BE 3
DURCHASED AS KIT (BIS0218-0070 :
PAINT OY ORANGE PER JOY SPEC 00820030000 : o
IV GAREFACTEGIRG D0 By
o = 4
SCREW PISTON DOWN TIGHT ON PLUNGER THEN sy ey -
i PLACE WEY [N SLOT FLUSH WITH PLUNGER £MD e
! AND WELD ®EY T0 PISTON (V8 WELD-U2 LONG CACH ENDY T TR T P e
i ' E”ﬁﬂoﬁngﬁ“ G U JEOHOL0BIES NG,
i e T 1.
L CYLHDER (HYTRALLIC
I {SHEARD a
ARG | TEY — = E—J
S e s Lt e o e Mmd o ! T % T oy B et e A IR T TR BT TR R e M YR e S L £,72003 0.0 s

N R — S



ETIERDOOS6 BILL OF MATERIAL DATE 03/07/96 PAGE 001
B/M NUMRER DESCRIPTION REFERENCE DATE
005Q0140 0538 CYLINDER ‘ ' 00500140 0538 01

BILL OF MATERIAL FOR REPAIR REFERENCE FDC7128 11/18/91
(ITEM NO.’S 9 THRU 17 AND ITEM NO. 19 FDC8198 04/23/92
MAY BE PURCHASED AS SEAL KIT NO. FDE6308 02/05/95
03150218 0070)
QTY G/P PART NUMBER DESCRIPTION REF NO
1 01565981 0023 ROD 001
1 03069862 0021 BODY, CYLINDER 002
1 01069127 0578 BUSHING 003
1 010698127 05638 BUSHING 004
1 01069308 0006 HEAD, PACKING 005
- (01190122 0195 SUPPLIED BEFORE 11/1/91)
1 01190138 0210 PISTON ' 006
i 01150178 0081 RETAINER, HEAD o7
1 01190186 0114 RING, RETAINING 008
1 00508889 4000 RING, WIPER 009
- (00908876 4000 SUPPLIED BEFORE 11/1/91)
1 009817960 (G253 SEAL, POLY PAK, DEEP TYPE 010
1 03150218 0072 SEAL, HEAD 011
1 03189832 0049 BEARING, ROD 012
2 03190455 0061 RING, WEAR 013
1 00917895 (0853 SEAL, PISTON 014
1 00907865 0338 O-RING 015
b 00901858 0071 SCREW, CAP, 1/2 X 1-1/2 016
6 009003066 0004 WASHER, LOCK, 1/2 017
1 00534613 0023 VALVE, CHECK 018
1 00900947 1714 KEY, 1/4 X 1/2 X 4 019
1 01190149 0135 PLATE 020
1 01069448 0856 PLATE, NAME 021

khkkhkkkkhhdhkdknxdt* BEND OF

BM ?RINT **************§



i I < o h A £ r u t -

QB0 -TCDECED | sersac | IR St R

]

!

NOTES: :

¢ ALL SEALS Can BF SROCARED AE B2 AL wiT 0030E2053-2225 i

G & ’ VALVES AAE SWORLITD wiTh 2400 QXIDE FieaiSo.
G MTEND CYLINOEE 10 REYRACT L miNeD

AMD 10 PeoaT DGRl

FOU CORTROL VaLVE
) HOLDIEE vab VE
1T H;::«.-—-\ \ ' ‘w

4

-

CYLINDER PORT
/ / le

(2} O7020%4-0000

1008078650022
(/8 X 7 1D.)

(21 01702085-0C00

20807885-CI123
(232X 1-278 1D

008078250023
(/18 X -1/18 LD

S
I
>t
"\1‘
o
2]
:

3 3
/:‘mospmsﬁg

VALVE PORT _
PILOT FORY
B VALVE CIRCUIT DIAGRAM L
| _C0S534813~0024 275C £330 COS346I3 - 0010 ] FOEAS4S | FDES33a [FDE 7930
2033461 3--0023 2300 =30 Q05345{31~ 0008 | FDE4543 FDEERIA IFDETII0
005346130022 2000 > 50 QOEF4613 ~0008 | FLE4S43 FOEGA34 1F DETS30
0C534613~0021 1504 * 30 OD534613 - 0007 | FDEA4A543 FDESAI4 | FDETS30
' GOS8 3461 30020 282% = 50 0534613 - 00 FDEA4543 FDEB334 |FDE7Y 30 T
JOY BT Np. - - | RELEF PRESSURE REPLACES RELEASING REVISIONS
' SEITING : £.0, .
By i TR = H ek CCF LD U LYY o Tiren FIRISH SYMBOLS S A T —
e E AR Ak ©OFDE 7930# — u:-;fe::u::x_:n:tw:h::,{n an:au::‘;;w—“‘ 3 e 1 e ,,“..Hi,: :g_;—-:; [ s et R EA AT l@m@ Csditian RANKLIN, RA
,{_ LI E idgestt I { ‘{ I i A T— A i v a i, S (R T - ,,: 03 L PREETAigH Som, FAM ;iml" R — :T‘? TiTeE E C.""’ ir-«-K i
i l : ] . =i . e }_;:.: by T T T v e & | T30 e | B3 | s nalmeet Y e ) WVAL”V 3o Ve — 1"""} i
;‘“m“" ' LITHOQRENT - - i "‘:::t 2 :‘r : :: M%I: 'r: ,l}‘-m)nm :‘u::‘ i (ijimot OPERTA‘ ms'gt"":n" _3
! E . . ) TESfY o (] L VMNP e 1mCeCR U EEY GTRERw AL 1TATLD T PR R T T 3 M weaothe . TEEITES e TCLaED - hfNEL
2 TERE TRELT PATTERN WO Dwh. NS, | S |dianrtitimn atl & 3 sme bk Tt i R hidanollebl ] - -~
S — e R s | o | mar | e e R DA R AT B e s e A2)e 00534613-0020 |
’ T = = o i ] 3 . Y [ ! ’ 3 g i - . "3




Sb-pk-va-#1

A | . B | ¢ . ! B * E ' i T | 9 | B
> DDB71BEE-0030 | DD WOT CALE { . rrsEc o E?;’“:}
' 15 50 METHOD A THIRD AHGLE
NOTE:
. MODERN 40V CLUTCHES AND OUTPUT HUB ASSEMBLIES ARE
St FRATE TLATE WARRAGE IIAS OCCURED. 1T 13 ADVISABLE O LoDERN 4O SLUTCUES anD OLTE FRICTION DISK KITS ARE

NOT BURNESHED AND MAY EXPERIENCE PREMATURE S1iPPAGE
SK FEBUILD KITS MAY BE USED. PRIOR TO A COMPLETE BRREAKIN PERIOD. FOR TWE FIRSY

‘ 2 SHIFTS OFf OPERATION A SLIGHTLY AEBUCED MACHINE
e . BUTY CYCLE 18 RECOMMENDED,

[T B

QTHERWISE 6 FRICTION D

JOY P/H LABEL A

BOLT AND
A SERRATED WASHER

W OSPHING CUP ASSEMBLY T
FHICTION PLATE
- A ASSEMBLY )]
L4 PREJSURE PLATEA A GORTIESE-004! OUTPUT HUS ASSENSLY
— , A | R 0057IE3H-0042 NPUT HUB ASSEMBLY
ru_l'@ - @ ooa71658-0060 FRICTION DISK REBUED KIT
e GOWEL PindA W
™ ANNNNNAN .. %ﬂ&-w‘f&w
131.
L 1 A PATENT LABEL
\ IL OUTPUT HUB A
J 125 =4 BOLT AND
] - A SERRATED WASHER DOWEL Fi B
-M L

o BEaRNGA O

FIXED FRIGTION
1" & PLATE ASSEMBLY

L)

M WEAR SLEEVE

\

(0031066003081 I C-RIHG -

\
7

ioiiGra33-0061: A BB SHAFT SEAL

-—/ 2.3 NEW ¥
I ANPUTY HUB

s it sy

WEAR tRDICATCOR
LADEL

e e — } A
et ey i am e m— -~
B YW@
® {f) RED. & REG'D Piit A (W) (WIHITE) GO585B-0053 SPRING CUP ASSEMBLY REBUILD KT
W) (¥) G WHITE, 4 REQ'D € A RETAINING RING
(R) i) SEPARATOR PLATE & @ IRED) 0O3TIGSB-0043 SPRING Cuf ASGSEMELY REBUNLD KT
Qi
¥ WHEN PN PROTAUDES BEYOND SURFACE,
SPRING CUP ASSEMALY UHIT 15 WORNOUT AMD WUST BF REBUILT.
1nd oADER in. TOHERANCE Y6 AL A8 BPECIFIED BELDW GMEEAE GTHERMAML LI4TED FIRISH BYMB0LE E [ g%l?gi
@ rociga CHANDE AL DiWEWRENE I% WL (VETERE UMLLER OTHINWISE WIATED t wal F 1= seowroe [0 g Weawtey | OATE TS —@ f%é"ﬂ oM PE flﬁg,;r';fl!ﬂ#
PATETIE [T TIANIERTiow FLATE & 8 TanCToln wone FAit it S0 R L o SR 5T § T'ﬁ%mz ; Do
w ] @ ._ﬁ%_g Vw23 Jina bmoaw w ;J" bpged Maachichg »: e § EAYLE £
TONFIGENTIAL ot B | P Prye|fin [ oo yavmr fuTaeg fua sy faiaes asvot 1 iy CLUTCH. LIMITING, TORQUE
ud Fehes - glap[etiof Imemongois |k fipoolme ] 2w [insnany aouds dowmon ton. UGET . b .
we {¥] veell Al DAERASGHE 19 ICAES e EXR glkRwide ATATED E] 81 1 Wi £} § oo mwnpoa ] AL ALY EFALE T wosr JCLARS 1o
UEAT TRLAT PATILARN NO W S 1l FIASICAT SN PLATE & BESLGTARAL wolo 4gT18A] 'l"i“!_l o =
] SPRPRE it BN ) X . —
o ekl 0 L ra et | ar | ran | e By EOTGNSSRRPRILSMEN Gt smens AR 00671669-0030
A I [ I [+ I ) + K ] [3 { [) i [



7 e SRR B

OIE0) -E4 LT2OMS

[t et

R L SR8 £ A

AT

. ALL WELDS MUST BE 70,008
# ? BN M TENSILE,

LITHOPFM T, THIS DRAWLIHG

PU—

SBMOOT702500G-82378

NOTEWHEN NOSPRAY
WELD BOSS TO DUCT WGF?_K-

Y W T T

SO PO0RG- 0158

ALL PELDS SUST BE 70,500
MisipUR TEHSILE.

Tude Srawing aod st kndovaoeriae thorein S the
property of the JOY MANUPACTURING OO, M
conlidontisl knd mowt it be made pablic or
aephid. # i Jowsed sublect 1o reture wpon
demand, & Dot to ba weid Shrectly o ndirectiy
1o &y way detrimenisl fo war litorest

JOY MaANUFACTURING CO.

FLANT LOOSATION A8 INCHOATED LG
A

FIRROHAN, AL L eagmARgE. mC
BUPFALO. WY MICHHGAR ETY. 1

PARTS TO ADD ALTERNATE DUST
COLLECTOR DISCHARGE

EARDRECDE. OhT. CANADA NES PrislARLLFwEA, OR

LLLHERGHT.

L EASOL SCoT Ny
T FhEUECH PR

-1

BEMLAR TO, —
ELFERIRDES
SUPERBEDED BY
NEW_ALLR

‘“"% ""“I iﬁ‘“wﬁ peack oo ame ARIMIR |
=
e,

by SRO24 7T 530

MEPL_ALD WY

ARP

xefl AP0l sevenns [FOCOQO FAC D 944F DCIGE 2]

AR ee——



EIERDOOY BIill OF MATERIAL

B/F MUMBER DESCRIPTION

OO7GES00 FEVE PARTS TO ADDR ALY, DUST COLL DISCHAREBE

~abE 1§

DATE

SRZATTI 0310 Gl
Flafii2s D2/09 /88
PLINT



b e e e [ P

I B a . N VMMT L] i

Rk A { a | c 1 . o f e T i i "

veca—msaawnrj

QIoG9aC- 2019

00902 2 24082 R
(578 xi1-is2)

Q1068367 ~2060 o ? E
H t
| |
009900042 - 01386 00900948-0570 t
{374 x a) BraX3axXa-1/2) _
1 s
349 & { i :
H068I127-(549 X
Ol069630 0046 N :K;.}J 4
01069127-0350 & -, 2 — ; —
0I060127-0195 & “.2 '\] - Y
i
01089432~ 1039 l;{f—‘ =
SECTION A=A . ‘ r”?‘" ‘ il
3
\ R I
U o _' = -
SHEAR CYLINDER e
S / &
Y KIGHZ7-Q564 010681270421
- AN
‘ } !
%
QICOH27-(0563
& 3 SIDES -
. Efq .
Cioe8I2 70421 [
Q0300012 0056 01084 22-0865 onserETmao 7 . S
le~ 00 - 0090001 2-0024 a B NS L ' /
(5/a%2) Q0683570106 W2 Xioim) N e C k__
CO200302- 0006 -QI069432 - 0845 ‘ 009003202-0004 - S . N
QI062367 - 2020 . LT -’JE\‘.."'(.” o
SECTION |B-IB SECTION €€ ey S [
l LT e
B
& FOR SERVICE REFERENCE ONLY
ALL WELDL VLT &8 70000
wpsHEE TERULE
B Q0703482 0025
B oA BrOC A7 alisr DEOD 70] ‘ FHngs STUSOLT JOY TECHN HES INC.
::fm_u,:igff K F T oo g;‘;ﬂ [ MEC... MOLSLG.--ﬁ NG MOUNTING CUTTER HEAD
B [N PR '"!'FME AT 4 | PREIOMPOCSN £ 7 | (T8 | COMMOR WECTANE | Yoy cuavmed (NI ALL INFQRIATEN TRERES: 5 Mag SRORERTY O
I Tl RO A P, 1 . A | FreE #OUSH G {180 | OGN aCH W CORPENRAL TC3 AT VECIACA CCHES BN [T M WCET ME 0N =" T, WL
3] LR T STl aame :':::'“‘“ T PATTERN HO LITHORPRINT e s TIOOUR Sae LR § M § mbavy 5000 LI A SO 1 W L nds ST {0 AETuR IR CEmans m“;ﬂuv:ﬁ%m DATE A ks _
“f !-,;-1‘“5;; !-:::,-u.--e EA.;.J”.:—__:_NTF:”::”:: YES! NGB i: i: if::i#:::" F3 -rm}!.x Tk vt REWare ::s:tﬁ;z:?vnmn,ﬁﬁmmvmm*““wuﬂlh b :-wm ;A:: ;L_ﬁmﬁ_ﬁ JCMOOS?% OOE%

'\ T '“""' T o i ) < ¢ ; © E . E E £ g G. t . rl



EIERDOO6 BILL OF MATERIAL DATE 05/14/93 PAGE 1
B/M NUMBER DESCRIPTION REFERENCE DATE
00703482 0025 MOUNTING, CUTTER HEAD JCMOO871 0024 01

FDC5906 04/30/91
FDC7373 11/05/91
QTY PART NUMBER DESCRIPTION REF NO
4 00900012 0024 SCREW, CAP, GR. 5, 1/2-13 X 1-1/4
4 00900012 0054 SCREW, CAP, GR. 5, 1/2-13 X 2
4 00900012 0056 SCREW, CAP, GR. 5, 3/4-10 X 2
4 00900042 0136 CAP SCREW(3/4 X &4 HEX HD)
8 00900302 0004 WASHER, LOCK, 1/2
4 00900302 0006 WASHER, LOCK, 3/4
4 00900948 0570 KEY, 3/4 X 374 X 4-1/2
8 00902224 0821 SCREW, CAP, 5/8-11 X 1-1/2
2 01069140 2019 CAP, BOLTED
2 01069367 0106 KEEPER
2 01069367 2020 KEEPER
2 01069367 2060 KEEPER
2 01069432 0846 PIN, PLAIN
2 01069432 0865 PIN, PLAIN
2 01069432 1039 PIN, PLAIN
2 0014 PAD,BOSS

01190127

*kkkkkkkkkkkkkkk END OF

BM PRINT #*kdkkkkdkikkkhhhhk



014521110000

/_ SLEEVE
05012287-0000 it
BLOCK AND SLEEVE J
ASSEMBLEY -

CENTER

367 GEORGE STREET
BFCKLEY, WV 35801
PHONE 304--255-0537

3" B.D.S. 44" C.D.
10" 10" CUTTING WIDTH

MATERIAL:N/A

PART NCL  N7A

DATE: 10/18/05

FILE: -40-2-1c—19

DWG.BY: CX4

DIRECTORY: 201500

REVISION: 3

SCALE: NTS

[5I7E & 1




